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History of this test report

Report Issue Date: Mar. 26, 2008

Report No. Description

Update original Sporton Report No. FR701819-D issued on Nov. 28, 2007 for

FR701819-02B FCC ID change. In addition, add photographs of GSM module.
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1. General Description of Equipment under Test
1.1 Applicant

MIiTAC Technology Corp.
9th. FL., No.75, Ming Sheng E. Rd., Sec.3, Taipei, Taiwan

1.2 Manufacturer

GeTAC Technology(Kunshan) LTD.
No0.269, 2nd Road, Export Processing Zone, Changjiang South Road, Kunshan, Jiangsu, P.R.C

1.3 Basic Description of EQuipment under Test

Equipment Notebook PC
Trade Name MTC; GETAC
Model Name B300
FCC ID MAU301
Brand Name Delta
Model Name ADP-90SB BB
AC Adapter
Power Rating I/P : 100-240Vac, 1.5A, 50-60Hz; O/P : 19Vdc, 4.74A

AC Power Cord Type |1.73meter shielded with ferrite core

Brand Name SAYNO

Model Name BP3S3P2550(P)
Battery

Rating 10.8Vvdc, 7.65Ah

Type Li-ion

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.

SPORTON International Inc. Page Number :1of151
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1.4 Feature of EqQuipment under Test

Product Feature & Specification

WLAN : DSSS / OFDM

1. Type of Modulation Bluetooth : GESK

802.11a: 8 (Band | and Il) / 5 Channels (Band Ill)
802.11b/g : 11 Channels

802.11n : 36-48 Channels, 149-165 Channels
Bluetooth : 79 Channels

2. Number of Channels

802.11a : 5150 ~ 5350MHz (Band I,11) / 5725MHz ~ 5850MHz (Band IIl)
802.11b/g : 2400MHz ~ 2483.5MHz
802.11n : 5150 ~ 5350MHz (Band I,11) / 5725MHz ~ 5850MHz (Band III)
Bluetooth : 2400MHz ~ 2483.5MHz

3. Frequency Band

802.11a,11n Band | : 5000+n*5 MHz, n=36, 40, 44, 48
802.11a,11n Band Il : 5000+n*5 MHz, n=52, 56, 60, 64

4. Carrier Frequency of each channel 802.11a,11n Band Il : 5000+n*5 MHz, n=149, 153, 157, 161, 165
802.11b/g : 2412MHz+(n-1)*5MHz, n=1~11

Bluetooth : 2402MHz+n*1MHz, n=0~78

802.11a: 5 MHz
5. Channel Spacing 802.11b/g : 5 MHz
Bluetooth : 1 MHz

802.11b : 14.66 dBm

802.11g : 21.66 dBm

802.11a: 16.98 dBm (Band ) / 17.86 dBm (Band II) / 21.09 dBm (Band

1))

802.11n (g) : 23.94 dBm

6. Maximum Output Power to Antenna 802.11n (a) : 16.77 dBm (Band |, BW 20M)

(Normal Condition) 16.84 dBm (Band |, BW 40M)

19.55 dBm (Band Il, BW 20M)
16.81 dBm (Band II, BW 40M)
24.83 dBm (Band IIl, BW 20M)
21.89 dBm (Band I, BW 40M)

Bluetooth : -0.21 dBm

HW Version : RO1

Type of Antenna Connector N/A

WLAN : PIFA Antenna

9. Antenna Type Bluetooth : PIFA Antenna

. WLAN : 1.55 dBi
10 Antenna Gain Bluetooth : -1.09 dBi
11. Function Type Transmitter Transceiver \%
SPORTON International Inc. Page Number :20f151
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1.5 Specification of Notebook

Mode 1 (E100) Mode 2 (E100N)
Sanyo Panel + Sunlight readable
LCD L5530348P01, 13.1" XGA, ESPON
L5S30348P01, 13.3", EPSON,
CPU L7300 L7500
ODD SUPER MULIT DVD R9 DEVICE;UJ850UPK-AG,CS F/W:1.6,W/O BEZEL ,KME
5 MHY2080BH,2.5",80GB,5400RPM,SATA, | MHY2120BH,2.5",120GB,5400RPM,SAT
FUJITSU A,FUJITSU
" 1GB,HYS64T128021EDL-3S-B2,QIMON HYMP512S64CP8-Y5,DDR2 667
emor
Y DA 1G,HYNIX (x 2)
BP3S3P2550(P)
Battery
LI-ION,10.8V/7.65AH,BQ20z90,PAN,9CELLS,3S3P
ADP Delta ADP-90SB BB Delta ADP-90SB BB
MDC RDO02-D330,AZALIA,BILLIONTON
WLAN Intel wireless 4965 802.11a/g/n (MOW1) Intel wireless 4965 802.11a/g/n (MOW?2)
Bluetooth | Billionton GUBTCR42M
GPS ET313,GPS ENGINE BOARD,GLOBALSAT,GPI
SPORTON International Inc. Page Number 1 30f151
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
b. Power table for each modes are as below:
802.11b
Frequency Data Rate (Mbps)
Channel
(MHz) 1 2 55 11
CHO1 2412 MHz 14.30 14.06 14.21 14.25
CH 06 2437 MHz 14.10 14.33 14.52 14.44
CH11 2462 MHz 14.18 14.66 14.35 14.05
802.11g
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 18 24 36 48 54
CH 01 2412 MHz | 20.50 20.72 | 21.32 20.89 21.15 21.06 20.70 20.10
CH 06 2437 MHz | 20.67 20.49 | 20.58 20.52 20.78 20.24 20.84 20.85
CH11 2462 MHz | 21.66 21.09 | 21.34 21.12 21.25 21.00 20.74 20.71
802.11a
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 24 36 48 54
CH 149 5745 MHz 20.57 21.09 20.85 21.03 20.82 20.73 20.68 18.59
CH 157 5785 MHz 20.61 20.35 20.17 19.93 19.91 20.42 20.07 18.37
CH 165 5825 MHz 20.54 20.35 20.79 20.78 20.97 20.23 20.03 18.44
802.11n(g) (BW 20M)
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 24 36 48 54
CHO01 2412 MHz 22.31 22.99 22.57 22.80 22.60 22.67 22.96 22.95
CH 06 2437 MHz 22.42 22.76 22.88 23.02 23.00 22.82 23.06 22.86
CH 11 2462 MHz 23.99 23.60 23.32 23.24 23.80 23.24 23.94 23.66
SPORTON International Inc. Page Number 1 4 0f 1561
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802.11n(a) (20M)

Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 18 24 36 48
CH 149 | 5745 MHz 24.18 24.05 24.51 24.4 | 24.76 | 24.83 | 2455
CH157 | 5785 MHz 23.98 24.14 24.26 2437 | 2455 | 24.48 | 24.63
CH 165 | 5825 MHz 23.89 23.85 23.85 24.18 | 24.07 | 23.89 | 23.89
802.11n(a) (40M)
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 18 24 36 48 54
CH151 | 5755MHz | 21 76 21.86 2179 | 21.86 | 21.85 | 21.74 | 21.82 | 21.89
CH159 | 5795MHz | 2187 | 2171 2157 | 21.46 | 21.74 | 21.76 | 21.75 | 21.68
c. The highest RF output power’s test modes were chosen for testing .
2.2 Test Mode
Application
802.11b 802.11g 802.11a

RF Conducted

Radiated Emission /

Model:CHO1_2412MHz
Mode2:CHO06_2437MHz

Mode3:CH11_2462MHz

Mode4:CHO1_2412MHz
Mode5:CHO06_2437MHz

Mode6:CH11_2462MHz

Mode 7: CH149_5745MHz
Mode 8: CH157_5785MHz

Mode 9: CH165_5825MHz

802.11n(g)

802.11n(a)

Mode 10: CHO1_2412 MHz(BW 20M)
Mode 11: CHO6_2437 MHz(BW 20M)

Mode 12: CH11_2462 MHz(BW 20M)

Mode13: CH149_5745MHz(BW 20M)
Mode14: CH157_5785MHz(BW 20M)
Mode15: CH165_5825MHz(BW 20M)
Mode16: CH151_5755MHz(BW 40M)

Mode17: CH159_5795MHz(BW 40M)

Co-location

Mode 18 : 802.11n(a) (BW 20M) Tx_Ch165 + BT Tx_Ch78

Conducted Emission

Mode 1: BT Link + WLAN Link + Adapter

SPORTON International Inc.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : MAU301

Page Number
Report Issued Date
Report Version

: 50f 151
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2.3 Ancillary Equipment List

Item Equipment Trade Name Model Name FCC ID Data Cable | Power Cord

1. Bluetooth Earphone | Engotech ET-BH111 PQY471087 | N/A N/A

2.4 Connection Diagram of Test System
<Radiated Emission>

Adapter

T

EUT Adapter

<Conducted Emission>

Adapter
N r‘:ﬁl
O EUT | Addapter
BT Earphone
SPORTON International Inc. Page Number 1 60f 1561
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testing.

SPORTON International Inc. Page Number ;7 0f151
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Test Site No : COO04-HY, 03CHO04-HY

4.1 Test Voltage

AC 120V / 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

45 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page Number 1 80f 151
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5. Test Data and Test Result
5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) 6dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247 (c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
15.247(b)(4) Antenna Requirement Pass

SPORTON International Inc. Page Number 1 90f 151
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.
5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.

2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak
power minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 25~26

Relative Humidity : 49~51%

Test Engineer : __Ken

802.11b
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 13.08 > 0.5MHz Mode 1
06 2437 13.04 > 0.5MHz Mode 2
11 2462 13.08 > 0.5MHz Mode 3
802.11g
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.36 > 0.5MHz Mode 4
06 2437 16.36 > 0.5MHz Mode 5
11 2462 16.36 > 0.5MHz Mode 6
SPORTON International Inc. Page Number : 10 of 151
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802.11a
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz ) Ref. No.
149 5745 16.36 > 0.5MHz Mode 7
157 5785 16.36 > 0.5MHz Mode 8
165 5825 16.36 > 0.5MHz Mode 9
802.11n(g) BW 20M
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 17.56 > 0.5MHz Mode 10
06 2437 17.60 > 0.5MHz Mode 11
11 2462 17.52 > 0.5MHz Mode 12
802.11n(a) BW 20M
Channel |Frequency| 6dB Emission bandwidth Limits Plot
( MHz ) (MHz ) (MHz ) Ref. No.
149 5745 17.60 > 0.5MHz Mode 13
157 5785 17.56 > 0.5MHz Mode 14
165 5825 17.56 > 0.5MHz Mode 15
802.11n(a) BW 40M
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
151 5755 34.32 > 0.5MHz Mode 16
159 5795 34.40 > 0.5MHz Mode 17
SPORTON International Inc. Page Number ;11 of 151
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5.2.5 6dB Bandwidth

Mode 1
@ *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.70 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 13.080000000 MHz
20 Offset 20(5 dB Marker| 1 [T1 ]
-1/50 dBm
L10 2| 405440000 GH=z
D1 4.09 dBm
Ul |, 1 A AAAAA | MAAIAANAAN,

- uf .
I i ! VAN
p AN

--30

-40

--60

=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 20:02:31
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Mode 2
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.18 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 13.040000000 MHz
20 Offset 20!5 dB Marker| 1 [T1 ]
-0l 64 dBm
L10 2| 430480000 _GH
D1 4.33 dBm

- iy e dé‘wvw‘ IJ\AU,J&LMJMAA\ z
I e i \ VN
p Rt

LVL

3DB
L-40

——50

——60

=70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 20:04:00
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Mode 3
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.19 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 13.080000000 MHz
20 Offset 20!5 dB Marker| 1 [T1 ]|
-1| 63 dBm
L10 2| 455440000 GH
D1 3.6
VIEW Lo 1 VAAIVAﬂ/“4-1d4 ‘“AVAAWVAANJAAA 1

dBm.
NA 2
Jﬁrﬁziﬁﬁ§(7/(j§% ‘\v [ hA) A LvVL
, V™

3DB
L-40

——50

——60

=70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 20:05:17
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Mode 4
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.13 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.360000000 MHz
20 Offset 20!5 dB Marker| 1 [T1 ]|
-3/ 59 dBm
L10 2| 403800000 _GH

1 PK
o D1 1.81 dBp 1 Y T ] T i i . 1z "
/bt Ut i WX it Uy ,WMLJLm,u»«lw\u\,wuwuL»\,vml\».,qm,J\,‘W

Y

N

=L

——10

3DB
L-40

——50

——60

=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 20:27:25
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Mode 5
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.65 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.360000000 MHz
20 Offset 20!5 dB Marker| 1 [T1 ]
-3/ 37 dBm
L10 2| 423800000 GH
1 PK
Lo 4 D:} 1'7ﬂl dBW 1 A A A I n | M 2

i T !W\_‘ng’\é"é“iwmww WMNUWWUWWJ LVL
? \ u“d/1nﬁkﬁ
-10

3DB
L-40

——50

——60

=70

-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 22:20:35
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Mode 6
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.45 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.360000000 MHz
20 Offset 20!5 dB Marker| 1 [T1 ]
-3[15 dBm
110 2| 453800000 _GH
1 PK|
o 1D% 1-94 deg 1 P >

N N Tae N R I TP e G Vv L
[ ' \
L-10

J \,

3DB
L-40

——50

——60

=70

-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 5.NOV.2007 20:22:33
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Mode 7
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.60 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.360000000 MHz
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Mode 8
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.41 dB
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Mode 9
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.28 dB
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Mode 10
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.31 dB
Ref 30 dBm “Att 30 dB “SWT 500 ms 17 .560000000 MHz
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Mode 11
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.05 dB
Ref 30 dBm “Att 30 dB “SWT 500 ms 17 .600000000 MHz
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Mode 12
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.26 dB
Ref 30 dBm “Att 30 dB “SWT 500 ms 17 .520000000 MHz
30 Offset 16(8 dB Marker| 1 [T1 ]|
-0l 01 dBm
1 20 2| 453240000 _GH

LVL

;Mﬁaﬁ-w- J‘wl\‘ A ‘WMA:JW,%

Y

1 e
M

-20

3DB
——30

40

——50

——60

-70

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 10.NOV.2007 03:01:57

SPORTON International Inc. Page Number : 23 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008

FAX : 886-3-328-4978 Report Version : Rev. 01
FCC ID : MAU301



woron s FCC Test Report Report No. : FR701819-02B
Mode 13
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.70 dB
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Mode 14
® *RBW 100 kHz Delta 2 [T1 ]
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Mode 15
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Mode 16
® *RBW 100 kHz Delta 2 [T1 ]
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Mode 17
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

5.3.3 Test Setup Layout

L 1o
EUT
Spectrum Analyzer
SPORTON International Inc. Page Number 1 29 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301



woron s FCC Test Report

Report

No. : FR701819-02B

5.3.4 Test Result

Application Type : 802.11b/g
Temperature : 25~26

Relative Humidity : 49~51%

Test Enginner : __Ken
802.11b
Channel [ Frequency [Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -10.75 8 Mode 1
06 2437 -11.60 8 Mode 2
11 2462 -9.20 8 Mode 3
802.11g
Channel [ Frequency [Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -10.70 8 Mode 4
06 2437 -11.08 8 Mode 5
11 2462 -10.60 8 Mode 6
802.11a
Channel|Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
149 5745 -9.35 8 Mode 7
157 5785 -10.23 8 Mode 8
165 5825 -10.07 8 Mode 9
802.11n(g) BW 20M
Channel | Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -12.26 8 Mode 10
06 2437 -12.38 8 Mode 11
11 2462 -10.98 8 Mode 12
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802.11n(a) BW 20M

Channel | Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
149 5745 -8.82 8 Mode 13
157 5785 -8.31 8 Mode 14
165 5825 -8.80 8 Mode 15

802.11n(a) BW 40M

Channel | Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
151 5755 -14.07 8 Mode 16
159 5795 -13.44 8 Mode 17
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5.3.5 Power Spectral Density

Mode 1
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.75 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 2.411349000 GHz
20 Offset 20/5 dB
L10
SGL
1 PKig
CLRWR
0 LVL
1
l-20 WW.{M. v nMW
Al
I-30
3DB
L-40
50
-60
L-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 2

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.60 dBm

Ref 20 dBm “Att 20 dB “SWT 500 s 2.436355000 GHz

20 Offset 20!5 dB

L10 [ A ]
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——60

=70

-80
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Mode 3
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -9.20 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 2.461355000 GHz
20 Offset 20|5 dB
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Mode 4
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -10.70 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 2.411364000 GHz
20 Offset 20,5 dB
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Mode 5
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 KHz -11.08 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 2.436364000 GHz
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Mode 6
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -10.60 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 2.461364000 GHz
20 Offset 20{(5 dB
L10 [ A |
SGL
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Mode 7
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -9.35 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 5.745306000 GHz
20 Offset 24|dB
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Mode 8
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -10.23 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 5.785603000 GHz
20 Offset 24|dB
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Mode 9
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -10.07 dBm
Ref 20 dBm “Att 20 dB “SWT 500 s 5.825276000 GHz
20 Offset 24|dB
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Mode 10

® *RBW 3 kHz Marker 1 [T1 ]

“VBW 30 kHz -12.26 dBm
Ref 30 dBm “Att 30 dB “SWT 500 s 2.411688000 GHz
30 Offset 16{(8 dB
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Mode 11

® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -12.38 dBm

Ref 30 dBm “Att 30 dB “SWT 500 s 2.437291000 GHz

30 Offset 168 dB
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Mode 12
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.98 dBm
Ref 30 dBm “Att 30 dB “SWT 500 s 2.462675000 GHz
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Mode 13
® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -8.82 dBm
Ref 30 dBm “Att 30 dB “SWT 500 s 5.745669000 GHz
30 Offset 21(5 dB
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Mode 14
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.31 dBm
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Mode 15
® “RBW 3 kHz Marker 1 [T1 ]
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Mode 16
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -14.07 dBm
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Mode 17
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -13.44 dBm
Ref 30 dBm “Att 30 dB “SWT 500 s 5.795564000 GHz
30 Offset 21(5 dB
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result
Application Type : WLAN 802.11b/g
Temperature : 25~26
Relative Humidity : 49~51%
Test Engineer : __Ken

Test Result in WLAN lower band (802.11b/g) . PASS

Test Result in WLAN higher band (802.11b/g) . PASS

Test Result in WLAN lower band (802.11a Band IIl) . PASS

Test Result in WLAN higher band (802.11a Band IIl) . PASS

Test Result in WLAN lower band (802.11n<g> BW 20M) . PASS

Test Result in WLAN higher band (802.11n<g> BW 20M) . PASS

Test Result in WLAN lower band (802.11n<a> BW 20M) . PASS

Test Result in WLAN higher band (802.11n<a> BW 20M) . PASS

Test Result in WLAN lower band (802.11n<a>_ BW 40M) . PASS

Test Result in WLAN higher band (802.11n<a> BW 40M) . PASS
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5.4.4 Note on Band Edge Emission

>WLAN 802.11b
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 51.57 -22.43 74.00 53.54 28.07 3.74 33.78 100 0 Peak
2390.000 38.29 -15.71 54.00 40.26 28.07 3.74 33.78 100 38 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 47.81 -26.19 74.00 49.78 28.07 3.74 33.78 100 0 Peak
2390.000 34.50 -19.50 54.00 36.47 28.07 3.74 33.78 100 97 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 53.38 -20.62 74.00 55.08 28.26 3.84 33.80 100 0 Peak
2483.500 38.90 -15.10 54.00 40.60 28.26 3.84 33.80 100 32 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 49.44 -24.56 74.00 51.14 28.26 3.84 33.80 100 0 Peak
2483.500 35.75 -18.25 54.00 37.45 28.26 3.84 33.80 100 105 Average
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>WLAN 802.11g
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 59.77 -14.23 74.00 61.74 28.07 3.74 33.78 100 0 Peak
2390.000 35.01 -18.99 54.00 36.98 28.07 3.74 33.78 100 36 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 55.52 -18.48 74.00 57.49 28.07 3.74 33.78 100 0 Peak
2390.000 3251 -21.49 54.00 34.48 28.07 3.74 33.78 100 96 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 62.13 -11.87 74.00 63.83 28.26 3.84 33.80 100 0 Peak
2483.500 35.81 -18.19 54.00 37.51 28.26 3.84 33.80 142 35 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 58.88 -15.12 74.00 60.58 28.26 3.84 33.80 100 0 Peak
2483.500 34.55 -19.45 54.00 36.25 28.26 3.84 33.80 100 107 Average
SPORTON International Inc. Page Number : 51 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301




woron s FCC Test Report

Report No. : FR701819-02B

>WLAN 802.11a
CHO0149 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5348.000 52.43 -21.57 74.00 46.96 33.62 6.00 34.15 100 0 Peak
5348.000 39.31 -14.69 54.00 33.84 33.62 6.00 34.15 100 340 Average
CHO0149 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5582.000 52.68 -21.32 74.00 46.89 33.85 6.01 34.08 100 0 Peak
5582.000 40.17 -13.83 54.00 34.38 33.85 6.01 34.08 120 177 Average
CH165 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
6958.000 52.68 -21.32 74.00 43.76 35.10 6.34 32.52 100 0 Peak
6958.000 40.50 -13.50 54.00 31.58 35.10 6.34 32.52 100 9 Average
CH165 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
6982.000 53.23 -20.77 74.00 44.21 35.17 6.35 32.50 100 0 Peak
6982.000 40.65 -13.35 54.00 31.63 35.17 6.35 32.50 127 8 Average
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» WLAN 802.11n(g)_BW 20M
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 55.34 -18.66 74.00 57.31 28.07 3.74 33.78 100 0 Peak
2390.000 37.50 -16.50 54.00 39.47 28.07 3.74 33.78 100 99 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 56.43 -17.57 74.00 58.40 28.07 3.74 33.78 100 0 Peak
2390.000 38.44 -15.66 54.00 40.41 28.07 3.74 33.78 100 101 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 60.47 -13.53 74.00 62.17 28.26 3.84 33.80 100 0 Peak
2483.500 41.73 -12.27 54.00 43.43 28.26 3.84 33.80 103 203 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 63.11 -10.89 74.00 64.81 28.26 3.84 33.80 100 0 Peak
2483.500 42.58 -11.42 54.00 44.28 28.26 3.84 33.80 100 103 Average
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» WLAN 802.11n(a)_BW 20M
CHO0149 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5670.000 55.52 -18.48 74.00 49.66 33.90 6.02 34.07 100 0 Peak
5670.000 42.24 -11.76 54.00 36.38 33.90 6.02 34.07 100 344 Average
CHO0149 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5588.000 52.15 -21.85 74.00 46.36 33.85 6.01 34.08 100 0 Peak
5588.000 39.84 -14.16 54.00 34.05 33.85 6.01 34.08 100 324 Average
CH165 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/im) (dBuV) (dB) (dB) (dB) (cm) (deg)
6910.000 52.45 -21.55 74.00 43.66 35.03 6.33 32.56 100 0 Peak
6910.000 39.48 -14.52 54.00 30.69 35.03 6.33 32.56 100 305 Average
CH165 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
6894.000 53.03 -20.97 74.00 44.29 34.99 6.33 32.58 100 0 Peak
6894.000 40.12 -13.88 54.00 31.38 34.99 6.33 32.58 102 4 Average
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» WLAN 802.11n(g)_BW 40M
CHO0151 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5558.000 52.07 -21.93 74.00 46.31 33.83 6.01 34.09 100 0 Peak
5558.000 38.01 -15.99 54.00 32.25 33.83 6.01 34.09 100 304 Average
CHO0151 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
5622.000 51.99 -22.10 74.00 46.18 33.87 6.02 34.08 100 0 Peak
5622.000 38.32 -15.68 54.00 32.51 33.87 6.02 34.08 100 327 Average
CH159 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/im) (dBuV) (dB) (dB) (dB) (cm) (deg)
6964.000 53.88 -20.12 74.00 44.93 35.13 6.34 32.52 100 0 Peak
6964.000 40.59 -13.41 54.00 31.64 35.13 6.34 32.52 100 303 Average
CH159 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
6686.000 53.32 -20.68 74.00 45.27 34.54 6.26 32.75 100 0 Peak
6686.000 39.41 -14.59 54.00 31.36 34.54 6.26 32.75 100 327 Average
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5.4.5 Band Edge

WLAN 802.11b

CHO1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -35.03 dBm
Ref 20 dBm “Att 20 dB “SWT 500 ms 2.400000000 GHz
20 Offset 20{(5 dB
L10

1 PK D1 3.92 dBm

ALl

D2 -{16.08 dBm l

|

--60

=70

-80

Center 2.37 GHz 10 MHz/ Span 100 MHz

Date: 5.NOV.2007 20:12:07
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WLAN 802.11b

CH11
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -44_.14 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.503800000 GHz
20 Offset 20/5 dB
L10
3.88 dBm
g |, MU

L V\t LVL
L
D2 \716 -12 dBm
Lo

-—30

--50

-—60

+-70

F1
-80

Center 2.502 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g

CHO1
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -31.88 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.398400000 GHz
20 Offset 20{(5 dB
l10
MAXH lo b1 1.77 dBm L TH W T
LVL
l-10
D2 -18.23 dpm j
| -20 ]
30 1
3DB
| 40 L
PR LN N VP YR NIVS IR YR, Y T VIVRTVP'Y VaWWOAPTAR IR PRy
-50
-60
-70
Fi
-80 |
Center 2.371 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g
CH11

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -39.04 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.484400000 GHz
20 Offset 20{(5 dB

L10

sl b 29 dBm
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-10

D2\—18.04 dpm
20
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;H
|
i
?
%
é
;

--50

-—60

+-70
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Center 2.503 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11a
CHO0149

Ref 20 dBm “Att 20 dB

*RBW 100 kHz
*VBW 100 kHz
*SWT 500 ms

Marker 1 [T1 ]
-29.55 dBm
5.725000000 GHz

20 Offset 24(dB

+10
D1 4.78( dBm
MAXH o Allkll
B , \ LVL
+-10
D2 —-[15.22 dBm / \
l —20 LM
+-30

-—60

+-70

-80

Center 5.725 GHz
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CH165
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -41.24 dBm
Ref 20 dBm *Att 20 dB “SWT 500 ms 5.852200000 GHz

20 Offset 24(dB
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WLAN 802.11n(g)_BW 20M

CHO1

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -30.82 dBm

Ref 30 dBm *Att 30 dB *SWT 500 ms 2.399600000 GHz

30 Offset 16{(8 dB

|20
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10 LVL
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i
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CH11
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -36.74 dBm
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WLAN 802.11n(a)_BW 20M

CH149

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.72 dBm

Ref 30 dBm *Att 30 dB *SWT 500 ms 5.725000000 GHz
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CH165
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WLAN 802.11n(a)_BW 40M

CH151

Ref 30 dBm “Att 30 dB
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*VBW 100 kHz
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CH159
® *RBW 100 kHz Marker 1 [T1 ]
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5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter
for WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the
EUT antenna terminal.
2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer

for BT measurement. The cable loss has been offset before testing.

5.5.3 Test Setup Layout

|__D
EUT Powver Meter §f Spectrum Analyzer
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5.5.4 Test Result

= Application Type : WLAN 802.11b/g
Temperature : 25~26
Relative Humidity : 49~51%
Test Enginner : __Ken

WLAN 802.11b

Channel [ Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 14.06 1W/30 dBm
06 2437 14.33 1W/30 dBm
11 2462 14.66 1W/30 dBm

WLAN 802.11g

Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.50 1W/30 dBm
06 2437 20.67 1W/30 dBm
11 2462 21.66 1W/30 dBm

WLAN 802.11a

Channel | Frequency | Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
149 5745 21.09 1W/30 dBm
157 5785 20.35 1W/30 dBm
165 5825 20.35 1W/30 dBm

WLAN 802.11n(g) BW 20M

Channel | Frequency | Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )

01 2412 22.96 1W/30 dBm

06 2437 23.06 1W/30 dBm

11 2462 23.94 1W/30 dBm
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WLAN 802.11n(a) BW 20M

Channel | Frequency | Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
149 5745 24.83 1W/30 dBm
157 5785 24.48 1W/30 dBm
165 5825 23.89 1W/30 dBm
WLAN 802.11n(a) BW 40M
Channel | Frequency | Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
151 5755 21.89 1W/30 dBm
159 5795 21.68 1W/30 dBm
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5.6 Conducted Emission

5.6.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

The receiver setting :

Detector : Quasi — Peak and Average
Bandwidth : 9 KHz

150 KHz ~ 30 MHz

5.6.2 Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold

Mode.
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5.6.3 Test Data

*  Temperature : 25~26

*  Relative Humidity : 49~51%
= Test Enginner: _ Ken

*  Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBu'¥}) Date: 2007-11-16
CISPR/ICHSVCCI-B
|
CISPRICHSWCCI-B AY
|-',i||| HA ol [ I | |
r ‘ ; 1y Ly
40
1p i
4
3 g
' 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz}
Site : CO04-HY
Condition : CISPR/CNS/VCCLE LISN 200704 99041 LINE

EUT :N/B
POWER: 120V/60Hz
Model :FR701819
Memo : WLAN Link+BT Link+Adaptor
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MH=z dBulf de dBulf dBulf de de

1 E0.4686110 45 06 -11.48 56.54 44.28 0.10 0.68 QP

2 30.4686110 27.40 -19.14 46.54 26.62 0.10 0.68 Average

3 E0.7751940 43.30 -12.70 56.00 42 6% 0.10 0.52 QP

4 207751940 30.23 -15.77 46.00 29.61 0.10 0.52 Average

5 2 1.280 41.04 -14.96 56.00 40.50 0.10 0.44 QP

6B 1.280 27.56 -18.44 46.00 27.02 0.10 0.44 Average

7R 2460 41.28 -14.72 56.00 40.78 0.10 0.40 QP

g B 2,460 30.33 -15.67 46.00 29.83 0.10 0.40 Average

] 6.290 41.15 -18.85 60.00 40.73 0.15 0.27 QP

10 & 6.290 32.76 -17.24 50.00 32.34 0.15 0.27 Average

11 @ 19.530 33.87 -16.13 50.00 33.5% 0.23 0.05 Average

12 @ 19.530 40.17 -19.83 &0.00 39.8% 0.23 0.05 QP
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= Level (dBuv) Date: 2007-11-16

CISPR/ICHSVCCI-B

CISPR/CHSWCCI-B AV

NP A T 4

LA il
F ‘| H II

40
1P
[
' 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz}
Site : CO04-HY
Condition : CISPR/CNS/VCCLE LISN 200704 99041 NEUTRAL
EUT :N/B
POWER: 120V/60Hz
Model :FRTO1819
Memo : WLAN Link+BT Link+Adaptor
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Losz Remark
MH= dBulr dB dBul dBul dB dB
1 @0.4040020 28.40 -1%.37 47.77 27.57 0.10 ©0.73 fAverage
2 @0.4040020 46.07 -11.70 57.77 45.24 0.10 0.73 QP
3 20.5349810 29 63 -16.37 46.00 28 8% 0.10 0_¢é4 Average
[ 2 E0_5349810 46.41 -9 59 56 00 45 67 0.10 _ 0_6d O
5 B 1.010 40.07 -15.93 56.00 39 .53 0.10 0.44 QP
6B 1.010 26.15 -19.85 46.00 25 .61 0.10 0.44 Average
TR 2.310 39.29 -16.71 56.00 38.76 0.1z 0.41 QP
g R 2.310 28.02 -17.9%8 46.00 27.4% 0.17 0.41 Average
L] 7.020 31.84 -18.16¢ 50.00 31.32 0.26 0.26 Average
10 2 7.020 40.10 -19.90 &0.00 39.58 0.26 0.26 QP
11 @ 16.840 41.99 -18_ 01 60.00 41.5% 0.30 0.10 QP
12 @ 16.840 34.32 -15_68 50.00 33.%2 0.30 0.10 Average
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5.7 Radiated Emission Measurement

5.7.1 Measuring Instruments
As described in chapter 6 of this Report.

The spectrum analyzer setting :

Detector : Quasi — Peak
Bandwidth : 120 KHz

30 ~ 1000 MHz

Detector : Peak and Average
Bandwidth : 1 MHz

1~25GHz

5.7.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.
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5.7.3 Typical Test Setup Layout of Radiated Emission

Antenna

-
_

1~4m
EUT

A4

T' € 3m

Ground Plane
! TN
)

TurnTable e

Spectrum Analyzer /

Test Receiver
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5.7.4 Test Data

Temperature : 25~26
Relating Humidity : 49~51%

* Test Enginner : _Derek
Test Mode : Mode 1
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuVWim) Date: 2007-11-02 Time: 23:48:05

FCC CLASS-B
-pdB

5
4 B
2
N 30 224, 418, 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT tN/E
POWEE :120Vac/ 60Hz
MODEL :FR 701819
MEMOD e I3 2 Tx_CHDl:2412MHZ
Data Rate:Z
Over Limit Deadintenna Cable Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Po=s Po= Bemark
MH=z dBEul/m dE dBuW/m dBull dE fm dE dE CIL deg
1 40,60 21.66 -8.324 40.00 45.85 11.46 0.97 Z6.64 100 147 Peak
Z lzo.180 zZ85.01 -15.4% 43 50 4Z.18 10.74 1.47 ZE6.3%9 == —--= Peak
2 29L.410 325.77 -10_F3 4&6.00 46.9& 1F.33 2.2 ZE.TE ey —--— Peak
4 332.900 31.93 -14.07 46.00 47.09 13_45 .35 525.95 e --— Peak
5 a4 E00 323,91 -12.0%9 4&6.00 4E.78 14.88 2,49 Z6_z24 S ——— Peak
3 665 400 33.72 -1Z.2Z8 46.00 37.24 Z0.0& F.45 27.02Z = --— Peak
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?Leuel (dBu¥/m} Date: 2007-11-02 Time: 03:53:55
3
4
FCC CLASS-B
-5dB
59 1z g FCC CLASS.H-AY
3 -6dB
g T
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Zite :03CHO4-HY
Condition: FCC CLAZ3-B 3m HF-ANT-&303 HORIZOMTAL
EUT :HN/E
POWER :1Z0Vac fE0H=
MOLEL :FR 701819
MEMO :llb Tx CHOl:z41ZMH=
Liata Pate:Z
Ower Limit Readhntenna Cable Preanp Ant  Table
Freg Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBEuV/m dE dBul,m ABul’ dE /m dE dE [=i 1} deg
1 7390_000 38.29 -15 71 E£4.00 40.26 2£.07 3.74 33.78 100 38 Average
z z390.000 E1.57 -EE.43 74.00 E3.E4 25307 3.74 33.78 100 0 Peak
3 M 241Z.000 28_ &0 oo, &L 28.11 Z.08 3378 100 0 Peak
4 @ Z41Z. 000 9314 S5 0F E2.11 I.TE 3378 100 28 Average
£ 7497 000 47.91 -26.09 74.00 49 _E7 Z8_30 3.84 33.80 100 0 Peak
& z49F. 000 325.920 -18.10 E4_.00 3Z7.58 E28.30 .84 33.80 100 38 Average
7 ZY8E.000 EBl.37 -EE.&3 ?4.00 El.8%  Z9_ 38 414 34.03 100 0 Peak
g ZYEEZ.000 45 2z -2.78 E4_.00 4574 ZE9_ 3R 4_.14 34.03 100 126 Average
a £253.000 E5.15 -18.85 74.00 44.71 37.92 T.Z0 34.68 100 0 Pealk
10 g8853.000 4414 -2.8& E4.00 3370 3792 T.ED 34.68 100 131 Average
Remark: #3 and #4 Fundamental Signal
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuY/mj) Date: 2007-11-02 Time: 23:55:19

FCC CLASS-B
-fidB

30 224, 418, 612, 806. 1000
Frequency (MHz)
Bite t03CHO4-HY
Condition: FOC CLASE-E 2m ANTEZ7zZ4 WERTICAL
EUT “N/E
POWEE tlE0Vac/S0H=
MODEL :FR 701812
MEMO 11k Tx_ CHO1l:Z41ZMH=
Data Rate:Z
Over Limit Readhintenna Cable Preanp Ant  Table
Fregq Level Limit Line Lewvel Factor Loss Factor Pos Pos PRemark
MHz dBEuW./m dE dBul,/m ABul’ dE /m dE dB I deg
I 35,130 33.37 -6.63 40.00 4Z.82 15.29 0.91 Z&.685 =m --— Peak
[ izl 3%_4E50 34.4% -E£E. 51 40.00 48.35 11.8Z2 0.9 Z&.64 100 154 Peak
3 95.410 34.51 -11.0% 46.00 46.10 12 3% £ ZF E£E.75 - -—- Peak
4 478_ 500 3Z.63 -13.37 46.00 40.14 1l&.65 E.77 EZg.94 ipleird --- Peak
5 E17.700 33.06 -l2.%4 46.00 39.8Z 17.43 z.88 z7.07 =m --— Peak
) EE8_Z00 3Z.86 -13.14 45.00 26.327 Z0.0& 2.45 Z7.0z === --— Peak
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?Leuel {dBuV./m} Date: 2007-11-02 Time: 04:19:55
3
4
FCCQ CLASS-B
-GdbB
59 7 g FCC CLASSB-AV
¥ -6dB
T
1
/]
1000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/EB
FOWELR :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO :1lb Tx CHOLl;Z41ZMH=
Data Bate:Z
Over Limit Beadintenna Cahle Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Pas Po=s Remark
MH=z dBuW/m dE dBul/m dBEuW dE fm dE dE oI deg
1 2390_000 47.81 -26.1% 74.00 45.78 Z28.07 I.74 32378 100 0 Peal
z Z390_000 34 _E0 -19.E50 54.00 35.47 23.07 3.74 33.78 100 97 Awerage
3 H 241z 000 95.71 Q8.6 2g.ll a.ws 3378 100 0 Peak
4 @ Z41Z_ 000 91.21 93.1z 28.11 .78 3378 100 97 Awerage
E 249z 000 46 25 -27. 72 74.00 47.34 25_320 .84 33.80 100 0 Peak
& 249z _ 000 3419 -12.81 E4_00 35 8E 2830 .84 323_8B0 100 27 Awerage
7 Z787_ 000 G&Z_ €l -F1.39 74.00 53.13 Z9.38 4_14 34.03 100 0 Pealk
g 278z.000 45 42 -7?.58 E4.00 46.94 2538 4_14 324.03 100 179 Average
a g5l7_000 G&E5.13 -18.87 74.00 45.01 37_E2 7.02 34.4Z 100 0 Pealk
10 g8517.000 44 31 -9.6% E4. 00 34.1% 3I7_EE .02 F4_4r 100 128 Average
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 2
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
56 Level (dBuWim} Date: 2007-11-03 Time: 00:03:04

FCC CLASS-B
-pdB

4
" 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/60Hz
MODEL :FR 701819
MEMO 111k Tx CHOG:243537MH=
Data Rate:Z2
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
I 33.780 35.85 -4 15 40.00 d4L5_ 23 1631 0.31 E&.66 100 13&2 Peak
Z 29480 3322 -6.78 40.00 47.08 11.82 O.96 Z&6.54 = —-—= Peak
3 z78.940 3519 -10.81 45 .00 46.41 17 42 z.1lg ZE5.80 - ——— Daesak
4 I3z 200 31.22 -14.78 46.00 41.38 13_4F &35 1Z5L95 5 —-—— Peak
g 374,900 3542 -10.58 45.00. 4425 14_92 z.49 Z6.24 -—- -—— Daak
& G55 400 3E_79 -13.21 4&6.00 36.31 Z0.06& .45 E7.02 == =mFrPoaly
SPORTON International Inc. Page Number : 80 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301



woron s FCC Test Report Report No. : FR701819-02B
?Leuel {dBuV./m} Date: 2007-11-02 Time: 04:34:45
3
4
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AY
h -6dB
]
. 1000 5800, 10600. 15400 20200. 25000
Frequency (MHz)
Bite :O03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTLL
EUT :N/EB
FOWELR :1Z0Vac/&0H=
MODEL :FR 7015812
MEMO :1lb Tx_ CHOG: Z2437MH=z
Data Bate:Z
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Po=s PRemark
MH=z dBuW/m dE dBul/m dBEuY dE fm dE dE =i} deg
1 2390_000 48 73 -25_ 27 7?4.00 EO.70 2807 a.74 32378 100 0 Peal
z Z390_ 000 34.87 -19.13 L£4 00 36.84 Z8.07 3.74 3378 100 38 Awerage
2 ¥ 2437000 925.70 28_L51 z8.1%9 FLRY 25300 100 0 Peak
4 @ £437_000 91.10 9z.91 28.19 .79 33.79 100 33 Average
k5 24584 000 47 75 -26.25 74.00 45 45 Z8_ZEE .84 33.80 100 0 Peak
& 2484 000 325_1E5 -18.8E5 E4_.00 3I6.8E ZB.ZE .84 32380 100 38 Awerage
7 8574 000 EE5. 33 -18.87 74_00 4513 37.860 7.08 34_48 100 0 Pealk
g aLy4_ 000 44 73 -5 27 E4.00 34_E5E3 3I7_&0 7.05 34 45 100 154 Awerage
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuVim} Date: 2007-11-03 Time: 00:10:18

FCC CLASS-B
-BdB

4
[}
30 224, Hé. 612, 118 1000
Frequency (MHz)
Site :03CHO4-HYT
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER clz0Wac/60Hz
MODEL :FR 701819
MEMO :1lb Tx_ CHOG: 2437MH=
Liata Bate:Z
Ower Limit Readintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Pos Po=s PRemark
MHz dBuV/m dE dBul/m dEuW dE /m dE dE CIn deg
1 32970 E8.74 -11:7Ze 40_00 38.18 1&_ 33 0.90 Ze.68 —=me -—— Peak
E Eg0.E90 3z.65 -13.35 45.00 43.87 12.41 E_17 EL.80 i) -—— Peak
2 296 220 325,08 -1l0.9Z 45.00 4de6.26 12.3232 Z_E£3 EZ&E.7M4 100 214 Peak
4 33z.900 E9.94 -l&6.0& 4&5.00 40.10 13_45 meE TESTEE -+ -—— FPeak
E El7.700 32.53 -13.47 46.00 3929 17.43 .88 E7.07 S -—— Peak
& gEe8. 200 33.75 -l2.E5 45.00 37.2Z6 E0O.06 348 ET.O0Z T -—— Peak
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?Leuel {dBuVim} Date: 2007-11-02 Time: 04:41:44
4
FCC CLASS-B
-6dB
59 7 i FCC CLASS-B-AV
14 1 -6dB
™
i
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :HN/EB
IOWELR :1Z0Vac/&0H=
MODEL CFR 7015813
MEMO :1lb Tx_ CHOE: Z2437MH=
Data Rate:Z
Over Limit Beadinternna Cahle Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul/m dBEuY dE fm dE dE =i} deg
1 23z4_000 4700 -27.00 24.00 45918 2792 I.65 3377 100 0 Peal
z £374. 000 3549 -18_51 5400 37.67 27.92 3.65 B3I P7 100 95 Awerage
an 2437000 83 82 9143 Z28.1%9 HIRO SRRy 100 9L Awerage
4 X £437_000 9L5_z4 97.0E5 2g8.19 3.79 33.79 100 0 Peal
k zLo0_ 000 446158 -27.82 74,00 47.84 28320 .84 33.80 100 0 Peak
& 2500000 32.79 -21.21 E4.00 34_4EFE ZF8_30 .84 323_8B0 100 QL8 Awerage
7 Zg35.000 5371 -F0.29 74.00 54.03 £9_ 57 413 34.07 100 0 Pealk
g 2835000 47 1% -5.81 L5400 47.E1  E5_E7 4_1% 324.07 100 27 Awerage
a 8961000 G&E5.96 -18.04 74.00 45 42 38.04 F.E5 3478 100 0 Pealk
10 8251000 4401 -2.9% LS4 00 33.47 35.04 T.EE F4.7E 100 157 Average
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 3
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
7 Level (dBuWim} Date: 2007-11-03 Time: 00:33:37

FCC CLASS-B
-pdB

4
" 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO 11k Tx_CHll ;24 62MHz
Data Rate:Z2
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CIm deg
I F4_E530 35.E57 -4.43 40.00 45,03 1&6_E3 0.91 EZ&.66 100 157 Peak |
z 39450 33.95 -5.05 40.00 47.81 11.82 O.96 Z&.54 e —-—— Peak
3 ZA6_ZZ0 35.4z -10.E58 4500 46.80 12_33 Z_.23 ZE.7d4 et -—— Peak
4 330,100 30.37 -15.63 46.00 40.62 13.3E .34 zL5.93 == —-—— Peak
= 274.900 324,01 -11.9% 45.00 42.824 14.9:2 Z2.49 Ze.zZd ] —-—— Peak
& G658 200 33.34 -1l2_66 46.00 36.8E5 Z0.068 .45 E7.02 S =mFrPoaly
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?Leuel {dBuVimy) Date: 2007-11-02 Time: 03:32:35
4
FCC CLASS-B
-GdB
59 3 ? FCC CLASS-B-AV
' 1 BB
s
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTAL
EUT :N/EB
FOWELR :1Z0Vac/fE0H=
MODEL CFER 7015813
MEMO :1lb Tx CH11;:Z46ZMH=
Data Bate:Z
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE  dBul/m dBEuy dE fm dE dE =i} deg
1 2340000 EO_ 26 -23.74 74.00 EZ.38 E7.98 3.69 32377 100 0 Peal
z £340_000 38_.43 -15:57 54 00 40 55 Z27_95 3.69 33.77 100 37 Awerage
an 245z 000 S92 15 23.90 Zg_EE .81 33,79 100 32 Awerage
4 M Z4EZ_000 97.70 99_4E 2872 3.81 33.79 100 0 Peal
k 2483 500 E53.38 -20.62 74.00 EE_ 08 Z28_EZ6 .84 33.80 100 0 Peak
& Z483_E00 38.90 -15.10 E4_00 40.60 Z8B.Z6 Z.84  323_BO 100 32 Awerage
7 8747 000 GEE5. 73 -18.27 74.00 45 .40 37.78 7.15 34_60 100 0 Pealk
g 74z 000 45 .05 -8.95 E4.00 3472 3778 7.15 =24.60 100 129 Awverage
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-03 Time: 00:40:50

FCC CLASS-B
-pdB

2
" 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :1lE0Wac/60Hs
MODEL :FR 701819
MEMO 11k Tx_ CH11:7467ZMHzZ
Liata Bate:Z
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuy dE /m dE dE CIL degy
1 20_&540 E7.44 -1Z_Ee 40_.00 356.88 1636 0.87 Ze.87 —=me -—— Peak
E 40_E60 E&_58 -13_4F 40.00 40.78 11.48& 0.97 E6.64 i) -—— Peak
2 2973200 34,48 -11.E5Z 45.00 4L5. g5 12.3:2 Z_E£3 EZ&E.7M4 100 132 Peak
4 478,500 31.71 -14_F9 d4&.00 39.EZ lE_&5 E.TT OEE.94 s+ -—— Peak
E El7.700 3z.3E5 -13.65 4&6.00 392.11 17._43 F.g8 Ev7.07 S -—— Peak
& Eed_z00 3Z.593 -13.07 d45.00 36.44 Z0.08 2.4E8 Z7.02 ] -—— Peak
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?Leuel {dBuVim} Date: 2007-11-02 Time: 03:41:53
4
FCC CLASS-B
-6dB
59 i FCC CLASS B-AY
] -6dB
¥
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/B
FOWELR :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO :1lb Tx CH11;:Z46ZMH=
Data Bate:Z
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul /m dBEu dE fm dE dE =i} deg
1 2340000 45 08 -28_.92 24_.00 47_.20 ZE7.98 3.69 32377 100 0 Peal
z 2340000 33 31 -20.69° L£4_00 35 .43 Z27_95 3.69 3377 100 106 Awverage
@ 2452 000  89_40 9115 EBLEE 1B AEERLRE 100 106 Awverage
4 X Z4EZ_000 94._90 95.5E5 28.22 3.81 33.79 100 0 Pealk
k 2483 500 49 44 -24 5& 7400 E1.14 28 E6 .84 33.80 100 0 Peak
& 2483 _E0O0 35_7E5 -18_.2E E4_.00 37_4E ZB_ZE .84 32380 100 106 Average
7 7953.000 GEE5. 74 -18.76 74.00 45 .38 35.76 £.74 3362 100 0 Pealk
g 7953000 44 71 -9_.29 b4 00 0 34.83 3676 .74 33_6E 100 185 Awerage
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 4
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
56 Level (dBuWim} Date: 2007-11-03 Time: 00:51:48

FCC CLASS-B
-pdB

4
" 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/60Hz
MODEL :FR 701819
MEMOC :11lg Tx CHOLl;241Z2MH=
Data Rate: b6
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
1 34.050 3Z.76 -7.24 40.00 4F.20 16.31 0.91 Z6.65 i -—— Peak
Z 39450 3373 -6_27 40.00 47_.E5E% 11.82 0.96 ZF&.54 100 154 Peak |
3 796_720 35.83 -10.17 45.00 47.01 17 33 Z.23 Z25.74 - ——— Daak
4 33L5.000 30.75 1525 46.00 40.8E5E 13.E1 £:385 1£5L97 == —-—— Peak
g 374900 33.41 -1Z.59 45.00. 42.24 1ld4_92 z.49 Zg6.24 -—- -—— Daak
& 655 400 3240 -13.60 4&6.00 35.592 Z0.06& .45 E7.02 S =mFrPoaly
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?Leuel {dBuV/m} Date: 2007-11-02 Time: 02:47:52
3
4
FCC CLASS-B
-6dbB
2l 7 9 FCC CLASS-B-AV
b -6dB
T
3
. 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition:FCC CLASS-B 3m HF-ANT-£903 HORIZONTAL
EUT :N/EB
IOWELR :1Z0Vac/E0H=
MODEL CFR 701813
MEMO :1llg Tx CHOLl;Z41ZMH=
DIiata Rate:f&
Over Limit Beadintenna Cahle Preanp int  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po= Remark
MH=z dBuW/m dE dBul /m dBEuy dE fm dE dE =i} deg
1 2390_000 32E5.01 -18.9% E4_.00 365.98 Z28.07 I.74 32378 100 36 Awerage
z £390_000 &59.77 -14.23 74.00 &1.74 Z28.07 3.74 33.78 100 0 Peak
a3 H 241z 000 29 &80 LEE51r EBsIL a.Te 3378 100 0 Peak
4 @ 2417 000 8L5_ 27 g7.18 28.11 .78 33.78 100 3 Awerage
k5 4584 000 485_ 43 -25_ 57 74.00 E0O.13 2826 .84 33.80 100 0 Peak
& 2484 000 33.37 -20.63 E4_.00 35.07 ZB.ZE .84 32380 100 236 Awerage
7 Z787_000 G&3_E57 -£0.43 74.00 54.09 Z95.38 4_14 34.03 100 0 Pealk
g 278z.000 41.30 -12.70 E4.00 4182 25938 4_ 14 324.03 1zE 120 Average
a 8049_ 000 G&E_E& -18.44 74.00 4E5.E4 35.87 £.78 '33.64 100 0 Pealk
10 8045 000 44 35 -2.85 5400 34.33 3687 .78 33.64 100 137 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-03 Time: 00:59:02

FCC-CLASS-B
-fdB

=3
2
L}
30 224, 8. B12. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701819
MENMD :llg Tx CHOl:Z41ZMH=z=
Data Bate: &
Ower Limit RBeadintenna Cable Preamp Ant Table
Freg Lewsl Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
1 33.780 28.50 -11.50 40.00 37.%94 1&5.31 0.91 Z&.66 A —-—-— Peak
z 33.180 E7.78 -1E.EZ 40.00 4075 1E.71 0.968 E6_64 == -—— FPeak
3 Z96.430 3473 -1ll.27 d4&6.00° 45_.38 12.33 Z2.23 EZ5.74 S —=—== TPeak
4 472 500 34.59% -11.01 d4&.00 4z L0 L1l&.&5 E.T7 Ee.94 100 ETT7 Peak
5 S517.700 33.25 -lE.7&5 46.00 40.01 17.43 Z.88 Z7.07 xprd —=== Peak
& &2 Z00 321.40 -14.60 45.00 324.31 EZ0.06 3.45 Z7.0Z = ——— Peak
SPORTON International Inc. Page Number 1 90 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301



woron s FCC Test Report Report No. : FR701819-02B
?Leuel {dBuV/m) Date: 2007-11-02 Time: 03:00:39
3
fu
FCC CLASS-B
-6dbB
59 i g FCC CLASS-B-AV
L -6dB
5o
b
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/B
FOWELR :1Z0Vac/&0H=
MODEL CFR 7015813
MEMO :llg Tx CHOLl;Z41ZMH=
Data Bate: b
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Paos Po=s Remark
MH=z dBuW/m dE dBul/m dBEu dE fm dE dE =i} deg
1 2390_000 32.E51 -21.4% E4.00 34_48 2807 I.74 32378 100 Q& Awerage
z £390.000 &5 _E2 -18.48 74.00 57.49 Z8.07 3.74 3378 100 0 Peak
2 H 241z 000 2712 et 1 [t = B 5 a.vs 3378 100 0 Peak
4 @ 2417 000 8Z_€6& g4_57 28.11 .78 3I.78 100 95 Awerage
5 2497 000 45 94 -28. 08 74.00 47.60 28_.30 .84 33.80 100 0 Peak
& 249z 000 321.94 -22_0&8 E4_.00 33.60 Z8.30 .84 32380 100 Q& Awerage
7 Z787_ 000 £1.99 -FZ. 01 74_.00 5z _E1 Z9.38 4_14 34.03 100 0 Pealk
g 278z.000 3965 -14_35 E4.00 40.17 2538 4_14 324._03 1z4 1923 Average
a g757_000 GE&E_=5 -18.8L5 74.00 4E5.00 37.80 7.15 34.e0 100 0 Pealk
10 g7L57.000 44 17 -9.83 E4.00 33_82 3I7.80 7.15 F4.60 100 112 Awverage
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 5
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
& Level {(dBuWim} Date: 2007-11-03 Time: 01:07:02

FCC CLASS-B
-pdB

30 224, 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZOMTAL
EUT :N/B
POWER :120vVac/ 60Hz
MODEL :FR 701812
MEIMO Ll Tx_CHDE:243'?I"IHZ
Data Rate: b
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Po=s Remark
MHz dBEuY/m dE dBuW/ m dBuly dE /m dE dE oI deg
1 23780 3FE.18 -7.82 40.00 41.82 1631 0.91 Z&6.66 P —-—— Peak
Z 39450 33,78 -6.22 40.00 47.84 11.8:2 o.98 Z6.64d 100 166 Peak
] 296 220 34.90 -11.10 4&6.00 46.08 1233 F.23 EE.74 e ——— Peak
4 330,100 30.66 -15.34 45.00 40.91 13 35 Z.34 25.93 e -—— Peak
k5 a4 200 3322 -l2. 78 46.00 42,09 1488 .49 Z6_E4 s ——— Peak
= EE8.Z00 30.37 -15.02 4£.00 34.428 Z0.08 3.45 z27.0:2 === -—— Peak
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?Leuel {dBuVim} Date: 2007-11-02 Time: 03:10:23
3
i
FCC CLASS-B
-6dB
59 7 FCC CLASS.B-AY
J," -6dB
3
. 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTALL
EUT :N/EB
FOWELR :1Z0Vac/c0H=
MODEL :FR 7015812
MEMO :1llg Tx_ CHOE;Z437MH=z
Data Bate: b
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Po=s Remark
MH=z dBuWV/m dE dBul/m dBEuy dE fm dE dE =i} deg
1 2390_000 4713 -26.87 74.00 4510 2807 a.74 32378 100 0 Peal
z Z390_ 000 31.92 -ZZ_ 08 L£4_00 33 89 Z8.07 3.74 3378 100 40 Awerage
2 ¥ 2437000 99 04 loao.85 zg.1%9 IERY S33:8 100 0 Peak
4 @ £437_000 24_E2 85.33 2g8.19 3.79 3379 100 40 Awerage
k5 24584 000 48 &2 -25.358 74.00 E0O.32 Z28.EZ6 .84 33.80 100 0 Peak
& 2484 000 3313 -20.87% E4.00 34.83 ZB.Z6 .84 32380 100 40 Awerage
7 8754 000 E5.E59 -12.41 74_00 4524 37.80 7.15 34 80 100 0 Pealk
g 754 000 4402 -55.91 5400 0 33.74 3I7_80 715 =24_60 100 197 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
@ Level (dBuv/m) Date: 2007-11-03 Time: 011415

FCC CLASS-B
-pdB

L 30 224, 8. 612, GG. 1000
Frequency (MHz)
Site :02CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER lE0Wac/&0HS
MODEL :FR 701819
MEMO t1llg Tx_ CHOG:Z437MHzZ
Liata Bate: g
Ower Limit Readintenna Cakle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuW/m dE dBul /m dBEuW dE /m dE dE CIL deg
1 25130 3z.5%8 -7.02 40_.00 4ZF_43 1&5_EF3 0.91 Ze.658 =me —-—— Peak
[ et 39.450 35.01 -4.93 40.00 48.87 11_8F 0.9 E6.64 100 187 Peak
2 297570 34 8 -11.7E 45.00 4L5_ 45 12.3:2 Z_E£3 EZL.74 == —-—— Peak
4 478 500 33.1F -lg.88 4&6.00 40.63 1l&_&5 E.TT OEE.94 H -—— Peak
£ El7.700 3z.9% -13.01 4&.00 3975 17.43 F.g8 E7.07 e -—— Peal
=4 Eed_z00 33_.F1 -12.7% d45.00 36.7F Z0.08 3.4E8 Z7.02 ] —-—— Peak
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?Leuel {dBuV/m) Date: 2007-11-02 Time: 03:18:45
3
o
FCC CLASS-B
-6dbB
59 3 9 FCC CLASS-B-AV
-6dB
1 45
4
::
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/EB
IOWELR :1Z0Vac/&0H=
MODEL CFR 701813
MEMO :1llg Tx_ CHOE;Z437MH=z
Data Bate: 6
Over Limit Beadintenna Cahle Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuWV/m dE dBul/m dBEu dE fm dE dE =i} deg
1 23z6.000 45 14 -27_.8&6 74.00 48 32 2792 I.65  33.7Y 100 0 Peal
z Z375.000 3Z.70 -Z1.80 L54.00 34 38 27_92 365 3377 100 99 Awerage
2 H 2437000 95,83 28.64  zg.1%9 DERD L3RR 100 0 Pealk
4 @ 2437_ 000 8Z._42 g4.23 28.19 3.79 33,79 100 93 Awerage
5 z486_ 000 31.93 -22.07 E4.00 33.63 ZB.EZ6 .84 33.80 100 23 Awerage
& 2486000 4591 -28.0% 24.00 47.81 Z8B.Z6 .84 32380 100 0 Pealk
7 7835 000 G&Z_ 16 -F1.84 74_00 5z 48 29 57 4135 34.07 100 0 Pealk
g 2835000 4203 -11.9% E4.00 42_3E 22 _E7 4_1% 324._07 100 Q& Awerage
a 8241000 G&E5_€3 -18.3Z 74.00 4E5.24 37.90 7.Z0 3468 100 0 Pealk
10 g85841.000 4514 -8.8&6 L5400 34.70 3I7.320 T.E0 F4.66 100 171 Average
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 6
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
56 Level (dBuWim} Date: 2007-11-03 Time: 01:21:58

FCC CLASS-B
-pdB

Tt
4y}
th
m

4
. 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/60Hz
MODEL :FR 701819
MEMOC :11lg Tx CH11;Z246ZMH=
Data Rate: b6
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
1 34590 32.03 -7.37 40.00 41.49 16.2% 0.%1 Z6.65 == -—— Peak
2 22450 3405 -E_ 95 40.00 47.%1 11.82 O.96 Z&6.64 100 175 Peak
3 780_020 34_54 -11.48 45 .00 45 76 17 41 z.17 ZE.80 - ——— Daeak
4 335.000  31.12 -14.88 46.00 4122 13.E1 &35 1£5.97% == —-—— Peak
g 377000 32.77 -13:23 45.00. 41_54 14.93 Z.49 ZE.ZE -—- -—— Daak
& G658 200 32.39 -13.61 4&6.00 35.30 Z0.06& .45 E7.02 == =mFrPoaly
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?Leuel {dBu'im) Date: 2007-11-02 Time: 02:13:37
i
4
FCC CLASS-B
-6dbB
i
59 7 FCC CLASS B-AY
1 -6dB
3
3 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTALL
EUT :N/B
POWELR :1Z0Vac/f&e0H=
MOD'EL CFR 7015813
MEMO :1llg Tx CH11;:Z46ZMH=
Data Bate: b
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul /m dBEuW dE fm dE dE =i} deg
1 2382000 48_ 44 -25_ B4 4. 00 E0O.48 ZE8.03 a.74 32378 == —-—— Peak
z £387 000 33 63 -Z0.37 L£4.00. 35 63 ZF2_03 3.74 3378 147 3E5 Awerage
2 H 2452 000 100.78 loz_ 54 za_ z22 3.81 33.80 100 0 Peak
4 @ Z462_ 000 8E5.42 87.17 z28.22 .81 33.79 142 35 Average
5 z483_ 500 35.81 -18.1% E4.00 37.E5E1 Z28B_EE .84 33.80 14z 35 Awerage
& 2483 _E00 g2.13 -11.87% 74.00 £3.83 ZB.Z6 .84 32380 100 0 Pealk
7 8745 000 E5.11 -12.89 74.00 4476 37.80 7.15 34 60 100 0 Peak
g 745 000 44 41 -5 53 E4. 00 34.08 3I7.80 7.15 324_50 100 112 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
& Level {dBuVim) Date: 2007-11-03 Time: 01:23:14

FCC CLASS-B
-pdB

. 30 224, 8. 612, GiG. 1000
Frequency (MHz)
Site :02CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT :N/E
POWER 1lE0WVac/60HS
MODEL :FR 701819
MEMO t1llg Tx_CH11:7467ZMHzZ
Liata Bate: b
Ower Limit RBeadintenna Cakle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuV:/m dE dBul/m dBEuW dE /m dE dE CIL deg
1 35130 3z._88 -7.1z 40_00 4F_33 1ls_E3 0.91 Ze.65 =me -—— Peak
[ et 39.450 34.9¢ -L5.08 40.00 48.78 11_8F 0.9 E6.64 100 191 Peak
2 Z95.410 3F4.01 -11.9% 45.00 45 20 12.332 ZoEE CEEITNE == -—— Peak
4 478 500 3z.79% -13_.EF1 4&.00 40.30 1l&_&5 E.TT OEE.94 H -—— Peak
£ El7.700 3Z.28 -13.7 4&6.00 39.04 17._43 F.g8 E7.07 e -—— Peakl
=4 Eed_zZ00 32Z.14 -13.86 d45.00 35.6E5 Z0.08 2.4E8 Z7.02 ] —-—— Peak
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?Leuel {dBuVim} Date: 2007-11-02 Time: 02:37:54
4
FCC CLASS-B
-6dbB
9
59 7 FCC CLASS B-AY
4 -6dB
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/EB
POWELR :1Z0Vac/&0H=
MODEL CFR 7015812
MEMO :1llg Tx CH11;:Z46ZMH=
Ilata Rate: g
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul /m dBEuW dE fm dE dE =i} deg
1 2334_ 000 45 B3 2847 74.00 47.8%9 27_92 3.69 32377 100 0 Peal
z £334 000 31.36 -FZ. 54 L4400 33 82 27_92 3.69 33.77 100 107 Awerage
a3 n 2452 000 8376 aL5_L51 Eza_:zE 3.81 3379 100 107 Average
4 M Z46Z2_ 000 98._z28 l00.0z2 - 28.22 3.81 33.80 100 0 Pealk
E z483_E00 E8.858 -15.12 74.00 E0O.E58 Z28_Z6 .84 33.80 100 0 Peak
& 2483 _E00 34 _EE -159_ 45 E4 00 3IE.ZE ZB.ZE .84 323_BO 100 107 Awverage
7 8945000 E5. 42 -18. 58 74.00 44.91 3302 7.Z5 3478 100 0 Pealk
g 8245 000 44 57 -9 43 L4 00 34.08 3IB_02 725 2476 100 164 Awerage
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 7
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
7 Level (dBuWim} Date: 2007-11-09 Time: 01:17:59

FCC CLASS-B
-pdB

4411—'—‘ 23

4
5 g
" 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/60Hz
MODEL :FR 701819
MEMOC :1la Tx Chl49;5745MH=z
Data Rate: 9
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CIm deg
| I BE53%0 3eoyEs =3iEE d0000; 51390 1E.R1 0.95 E8LER 100 174 Peak
Z 274890 38.88 7.1z 46.00 El.94 1Z_ 44 FiLE SER.EE = —-—= Peak
3 z87.580 39.13 -£.87 4500 E£52_19 17 37 z.13 27.63 -— ——— Dasak
4 a07. 700 34 02 -11.98 46.00 456.83 12_E58 g.E7 ET.EGE 5 ——— Peak
g 377.000 28_57 -17.43 45.00. 39.23 14.938 z.49 28.14 -—- -—— Deak
& G658 200 E28.71 -17.2% 46.00 34.30 20,08 .45 E52.10 = =mFrPoaly
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Report No. : FR701819-02B

3 Level (dBuWim)

Date: 2007-11-09 Time: 02:23:30

4
g
FCC CLASS-B
-6dB
59 = g B FCC CLASS-B-AV
10 -6dB
3 E T
[}
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASE-E Zm HF-ANT-e203 HORIZOMNTAL
EUT N/B
POWEER t1lZ0Vac fc0H=
MODEL CFR 7015813
MEMO :1lla Tx_Chl45;E574EMHz
Data Bate:3
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Pas Po=s PRemark
MH=z dBuW/m dE dBul /m dBEuy dE fm dE dE oI deg
1 lioo0.000 43 41 -30.5% 24.00 E1.07 24 27 .34 32478 100 0 Pealk
z L3d42_ 000 L5Z_.43 -z1_E57 74.00 46_.598 3362 600 34_15 100 0 Peak
3 Lad4g. 000 39.31 -14.69 L5400 33.84 3362 .00 32415 100 2340 Awerage
4 E74L_000 1lO5.z2 93 _ 25 2Z._94 &. 0 324.05 100 0 Peak
LR E745_ 000 8812 S82_E0 33.94 &.02 34.0F5 100 340 Average
& 274 000 LBz 73 -21.27% 74.00 43.77 35.13 &.35 3z_E: 100 0 Peal
7 5374 000 40.84 -13.36 E&4_.00 31.68 3E5_13 6.3 3E_EZ 100 240 Awerage
g a74z_ 000 EE_33 -18.67 74.00 45.00 37.78 7.15 324_50 100 0 Pealk
9 2747 000 44_.31 -9.£5% L4.00 322,898 2772 7.1 24.850 100 175 Awerage
10 1145z 000 4764 -2&6.36 74.00 85.8E -11.73 7.84  3F4_30 100 0 Peak
11 17232 000 43.9& -30.04 4_00 72,40 -11.07 Q.47 32380 100 0 Pealk
Remark: #4 and #5 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-09 Time: 01:25:13

FCC CLASS-B
-fdB

4 5 G
0
30 224, 8. 612, 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWER tlz0Wac /c0HE
MODEL :FR 701819
MENMD :lla Tx Chl45;E74EMH=
Data Bate:3
Ower Limit RBeadintenna Cable Preamp Ant Table
Freg Lewesl Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dBul /m dBEuW dE fm dE dE =i} deg
1 92.930 3z2.08 -1ll.42 43.50 50.35 7.95 l.38 ‘Z3.z0 A —-—-— Peak
i 1E0.180 33.86 -9.84 43_50 4977 10.74 1.47 E8_1Z 100 155 Peak
3 ZEB. 660 356,23 -3.77 d4&6.00° 43 29 1237 2.0 ER.6Z el === TPeak
4 FTE.1O00 z22.6E -17.38 d45.00 3943 14.81 E.48 E8.11 i -—-— Peak
5 517.700 29.45 -16.55 46.00 35.1le 17.43 Z.88 Z3.02 A —=== Peak
& 9z8.600 22.99 -1&5.01 4&5.00 30.84 Z4_.23 3.97 Za.74 = ——— Peak
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5 Level {(dBuV/m)

Date: 2007-11-09 Time: 02:25:26

g
FCC CLASS-B
-6dB
59 =2 3 " FCC CLASS-B-AY
3y b 13 -6dbB
2 : 1h T4
[}
1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Bite :03CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-£203 WERTICAL
EUT N/BE
POWEER t1lZ0Vac f60H=
MODEL :FR 701813
MEMO :lla Tx_Chl45;E574EMHz
Diata Bate: 9
Over Limit Beadintenna Cahle Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Paos Po=s Remark
MH=z dBuW/m dE  dBul /m dBEuY dE fm dE dE =i} deg
1 log4_ 000 4FZ_ 88 -31.1EF 74.00 EO_ES E4 2F .34 34.30 lao 0 Pealk
2 133F2_000 47_.99% -31_.01 74.00 4% 44 F4_ 30 2.0 33_95 100 0 Peak
3 legZ_ 000 45 76 -E8.E4 74.00 EO_E& EL.93 ZRT AaeliT lao 0 Peak
4 £324_000 45 E55 -zB_ 4L 7400 4771 ET7._SQE 2.859 2.7 100 0 Peak
= EESE_O00 E5E._68 -E1.3¢ 74.00 45.83 33.85 .01 34.08 lao 0 Peak
& EESEZ_000 40.17 -132.83 E4_00 24.38 33.8F .01 34.0%8 120 177 Awverage
7@ E745_ 000 87_80 81.88 33.94 &_0F 34.05 1z0 177 Awerage
g X LE745.000 103_88 97,93 323.94 G.0F 34.0F5 lao 0 Peak
el £374_ 000 LZ2.595 -z1. 0L 74.00 43.593 2513 53k USEnhZ 100 0 Peak
10 5374 000 40,63 -13.37 E4.00 31.67 35,13 i f 120 177 Awverage
11 86ZEZ_000 EE_E4 -12.48 7400 4E_3E 37.64 7.08 34.E0 lao 0 Peak
1z BezE_000 44_ 36 -9.864 E4.00 34.14 37.64 7.08 34_E0 lao0 Eld Averadge
13 11453 000 47.%7 -£6.03 74.00 8&6_.1E5 -11.73 7.84 34.30 lao 0 Peak
14 17238_ 000 42.93 -31.07 74_00 72.40 -11_.11 9.44 33_820 100 0 Peak
Remark: #7 and #8 Fundamental Signal
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Test Mode : Mode 8
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVim} Date: 2007-11-09 Time: 01:02:06
FCC CLASS-B
-pdB
3
40
2 I—' 4
s E
) 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MOME :1la Tx Chl57;5735MHz
Data Rate:9
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CIm deg
1 35130 33.22 -6.78 40.00 44 23 1&6_29 0.91 E8.E26 =S5 —-—= Peak
| 2 28370 35,97 -4.03 40.00 EO.E8 12.71 o.9L5 z8.E7 100 145 Peak
3 Z79_710 38.7% -£.71 46.00 5Z_35 17 47 Z.16 Z7.64 e -—— Peak
4 304 200 34,892 -11.11 4&6.00 472.79 12_48 ZL2h igy.63 = ——— Peak
= 374,200 Z29.28 -16.72 46.00 40.03 1422 z.49 z2g.1:=2 === -—— Peak
& 260100 30.47 -23.53 E4.00 30.13 ZE5.04 3.93 E&.68 S SmfriPoaly
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?Leuel {dBuVimy) Date: 2007-11-09 Time: 02:47:57
4
4
FCC CLASS-B
-6dbB
4 1 6 2 FCC CLASS-B-AV
10 11 -6dB
. 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTAL
EUT :N/B
FOWELR :1Z0Vac/e0H=
MODEL CFR 701813
MOME :1lla Tx_ChlE7;E72EMHz
Data Bate:3
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul /m dBEuy dE fm dE dE =i} deg
1 1094 000 44 &0 -29_40 400 Ez2Z_ 26 24 27 .34 32426 100 0 Pealk
z E56Z 000 40 60 -13.40 54_00 34 76 32389 £.02 3407 117 340 Awverage
3 B&ecz_ 000 E3_ 48 -20.52 74.00 47.564 33.89 &.02 32407 100 0 Pealk
4 @ £7g5_ 000 87.74 g1.79 33.97 £.02 3404 117 340 Awverage
5 X S785_000 10337 Q8.0 33397 G.02 =4.04 100 0 Peak
& §2E50_000 E3_EB7 -z20.43 74_.00 44 87 35.10 f.34 3Z_E4 100 0 Pealk
7 6350000 40.40 -13. 60 54.00 31_E0 3510 £.34 37 Ed 117 2340 Awverage
g 8934 000 L& 20 -17.80 4.00 4587 38_02 725 Z4_74 100 0 Pealk
a £934.000 45.47 -2.53 E£4.00 34.94 33_02 F.E5  34.74 100 ZE7 Awerage
10 11574 000 47.39 -E&.61 74.00 85.36 -11.493 7.85 34_33 100 0 Peak
I 17358 000 4&_30 -27.70 74.00 822,13 -11.61 Q.54 32376 100 0 Pealk
Remark: #4 and #5 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-09 Time: 01:09:19

FCC CLASS-B
-pdB

2 5 B
L}
30 224, 8. B612. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HZ
MODEL :FR 701819
MOME :lla Tx ChlE7;E72EMH=
Data Bate:3
Ower Limit RBeadintenna Cable Preamp Ant Table
Freg Lewesl Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
1 30.540 29.95 -10.05 40.00 40.37 1&.36 D.87 Zg.z& A —-—-— Peak
z E7_540 E9.79 -10.21 40.00 Ez_E&O 4_49 1.09 E8_z8 et -—— FPeak
3 120,180 33.76 -3.74 d43.50° 4387 1l0.74 l.47 ZE8.1z 100 1568 Peak
4 207700 32E.ET -1lE.72 45.00 4&6.08 1E.ES E.E7  ET.GE i -—-— Peak
5 37,100 23.87 -l6.13 46.00 40.63 14.81 Z.48 Z8.11 A —=== FPeak
& 9Z8.600 30.77 -1lE.23 46.00 31.32 Z4.23 3.97 Zg.74 = ——— Peak
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2 Level {(dBuV/m)

Date: 2007-11-09 Time: 02:49:55

7
FCQ CLASS-B
-6dB
59 24 & 1 FCC CLASS B-AV
= 13 -6dB
& T
4 1p T4
0
1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Bite :03CHO4-HYT
Condition: FCC CLASE-E Zm HF-ANT-£203 WERTICAL
EUT N/B
POWEER tlZ0Vac /60H=
MODEL CFR 7015813
MOME :1lla Tx_ChlE7;E72EMHz
Data Bate:3
Over Limit Beadintenna Cahle Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Paos Po=s Remark
MH=z dBuW/m dE  dBul m dBEuy dE fm dE dE =i} deg
1 1084 000 44 70 -29.30 7400 EzZ_ 44 24 22 .34 324_30 100 0 Peal
i 1334 000 43297 -30.02 74.00 EO_4z7 EZ4_30 2.0 33_95 100 0 Peak
3 166z 000 45 02 -27.98 24_.00 EO.82 Z2L5.93 .97 33,70 100 0 Pealk
4 2324 000 44 74 -zZ3_ ZFZg¢  T74.00 45.50 2 E7_9E 2.859 22T 100 0 Peak
5 &gz _ 000 L5195 -22.05 74.00 46.11 33.835 &.02 34.07 100 0 Peak
& L&z 000 39 75 -14 25 B4 00 33.91 33885 6.0z =24.07 145 2 Awerage
F¥ E7g5_000 10z_10 S95_15 33.37 6. 08 34.04 100 0 Peak
8@ L7ab_ 000 g8&5.3% a0.44  33_97 &.02 34.04 145 2 Awerage
) gL22_ 000 LZ2.90 -z1.10 74.00 45 14 24327 .22 ZFE.B4 100 0 Peak
10 6585000 40.92 -13.08 5400 33.16 3437 &G.23 3EZ.5d 145 9 Awerage
11 a74z_ 000 E4.99 -12.01 24.00 44_ 88 3778 7.15 =24.80 100 0 Pealk
i 874z 000 44 21 -2.7% 5400 33.88 3778 7.15 =F4_80 100 138 Awverage
1z 11568._ 000 47.9& -2&6.04 74.00 8E5E.9EF -11.49%9 7.85 324 3 100 0 Pealk
14 17358000 42 9F -31.02 7400 72.75 -11_61 9.4 33_.7E 100 0 Peak
Remark: #7 and #8 Fundamental Signal
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